Download  Print this page

Hardware Pack - Kenmore 153.14076810 Use & Care Manual

Wood pellet smoker grill
Hide thumbs

Advertisement

 
CAUTION! Keep the Grill clean. See the cleaning Instructions in this Use & Care Guide.
CAUTION! Do not use accessories not specified for use with this Grill.
WARNING! The use of this appliance can expose you to chemicals, including
lead, and combustion by-products known to the state of California to cause cancer,
birth defects, or other reproductive harm. Wash your hands after using this appliance!
For more information go to www.P65Warnings.ca.gov
WARNING!
 When operating this Grill maintain a MINIMUM distance of 36 inches from all
sides of Grill to any wall or object.
 When operating this Grill under overhead surfaces a MINIMUM of 40 inches is
required from top of grill barrel to the surface.
 
 

Hardware Pack

Item
Part Name
A
Bolt 5/16" x 2.56"
B
Bolt 5/16" x 1.77"
C
Spring Washer OD .33" x ID .51"
D
Hex Nut 5/16"-18
E
Washer OD .79" x .33"
F
Screw 5/32"-32 x 0.2"
G
Inner Hex Wrench
H
Washer OD .47"x ID .17"
I
Screw 1/4"-20 x 0.5"
J
Washer OD 0.79"x ID 0.26"
K
Screw 1/4"-20 x 0.5"
L
Hex Nut 1/4"-20 x 0.5"
M
Washer OD 0.98" x ID 0.33"
N
Cap Nut 5/16"-18
O
Hopper Handle
P
Screwdriver
Q
Wrench
 
 
Qty
4
4
18
8
16
2
1
2
4
4
15
15
2
2
1
1
2

Advertisement

Table of Contents
loading

  Related Manuals for Kenmore 153.14076810